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Testreport
Date
Project number: 89210549 27/10/2016

Report number:  89210549.03br
Project number
89210549

Received: Report number
A textile floor covering, marked as: “Suite”; 89210549.03br
TUV-reference: MT16-113956.09

Phone number client

+31(0) 24 648 53 48
An underlayment, marked as: “Starbase”;

TUV-reference: MT16-113956.03 Fax number client
+31 (0) 24 648 53 49

Sampling procedure:
The samples are selected by the applicant. The test house has had no influence on the

sampling procedure. The samples have been received in week 26/2016. Article ,

Starbase & Suite (Glued)
Order:
Classification of burning behaviour according to EN 13501-1:2007+ A1:2009. Appendix

| : Flooring Radiant Panel Single
Test methods: Ignitability of products subjected to direct impingement of flame (ISQ SPecimen Report -8 pages
11925-2:2010/C1:2011) and determination of the burning behaviour using a radiant
heat source (ISO 9239-1:2010)

Results:
See page three and four.

Appendix:

See page ﬁVG up to and mcludlng tWClVG. TRN applies General Terms & Conditions
which are filed at the office of the Clerk for
civil affairs at the Court in Zutphen (the
Netherlands) under number 35/2010,

dated November 17th 2010.



PRODUCT IDENTIFICATION

Name : Starbase*
Total thickness (mm) D 6.3%*
Total mass (gr/m?) 1 1043
Density (kg/m?) : 165%*

* Applicant’s declaration
** Determination by the test house after conditioning to constant mass is achieved.
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Figure 1, Picture of the received sample

Name : Suite*

Pile fibre composition : 80% Wool / 20% Polyamide*
Pile thickness (mm) : 8.5%

Total mass (gr/m?) 1 2.370*

Total thickness (mm) 1 9.0%*

Total mass (gr/m?) 1 2517%*

Density (kg/m?) 2 279%*

* Applicant’s declaration
** Determination by the test house after conditioning to constant mass is achieved,

Figure 2, Picture of the received sample
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TEST RESULTS

Ignitability of products subjected to direct impingement of flame

Method EN ISO 11925-2 :2010/C1:2011
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89210549.03br
According EN 14041:2004 table 2, this textile floor coverings is classified as Eq Article
(classified without further testing). Starbase & Suite (Glued)
Page

Determination of the burning behaviour using a radiant heat source e
Method EN ISO 9239-1:2010

Date of testing : 17/10/2016

Conditioning time, climate  : >3 days, 23+2 °C and 50+5 %

Description of substrate : Fibre cement board, 8+2 mm, 1800+200 kg/m?

conforming to EN 13238.

Sampling procedure : By contractor.

Description of cleaning used : None.

Fixing method : The tested product is glued with thomsit T440 on

14/10/2016.

Test' Flame spread CRF e hg.ht Smoke production
specimen, (cm) (W/m2) attenuation (%.min)
orientation (%) *

1, Length 12.0 10.4 7.2 20

2, Width 31.0 7.3 16.1 24

3, Length 32.0 7.0 8.1 31

4, Length 13.0 10.2 7.2 18

Mean, Length 19.0 9.2 7.5 23

Specimen 1, 2, 3 and 4: No flashing, transitory- or sustained flaming are observed.
Specimen 1, 2,3 and 4: Extinguished naturally before the end of the test duration
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CONCLUSION .

Project number

89210549
According to EN 13501-1:2007+ A1:2009 the tested sample of the aforementioned

quality “Starbase & Suite”, in relation to its reaction to fire behaviour is classified: Report number

Ca. 89210549.03br
The additional classification in relation to smoke production is: s1. Article
Starbase & Suite (Glued)
The aforementioned quality meets the éequirlement of reaction to fire classification: Page
f—S§ 4/12

The classification is valid for the following end use applications:
- End use substrates of classes Al and A2-s1,d0.
- Glued down with Thomist T440.

Statements:

The test results only relate to the behaviour of the test specimens of the examined
product under the particular conditions of the test in laboratory conditions; they are
not intended to be the sole criterion for assessing the potential fire hazard of the
product in use. The method might not be suitable if the product is exposed to much
larger flames or heat radiant sources.

The validity of this report will expire directly after alterations or modifications of the
examined product (combination)(s) and/or the criteria. This report shall not be
reproduced, except in full, without the written approval of the testing laboratory.

This document does not represent type approval or certification of the product.

Author: Review: _
Mr. J. de Wolf 7 Mr. R. Boerboom -

All rights reserved.

No part of this report may be reproduced, provided to and/or examined by third parties, and/or published by print,
Photoprint, microfilm, in electronic form or any other means without the explicit previous written consent of TUV
Rheinland Nederland B.V. The results are based upon the samples received and have not to be representative for the
total production. TUV Rheinland Nederland B.V. had no influence on the sampling.

In case this report was drafted within the context of an assignment to TUV Rheinland Nederland B, V., the rights and
obligations of contracting parties are subject to the General Terms & Conditions Jor Advisory, Research and
Certification assignments to TUV Rheinland Nederland B.V. and/or the relevant agreement concluded between the
contracting parties.

© 2010 TUV Rheinland Nederland B.V.
(End of report)



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report preduced wilh the Fire Testing Tochnnlogy FRFSoft spftwsne

Flooring Radiant Panel Single Specimen Report

Standard : EN IS0 9239-1:2010

Laburatory TUV Rheinland Nederland B.V,

Sponsor : Estillon 89210549

Date of test ek 17 2016

Specimen description : MT16-113956.03-+(09 Ecobase 6 mm met suite wol / PA tapijt
Test name c#prod 1

File name DAFRPTILESVI6100024.CSV

Test number in scries -4

Flox calibration file name

CAFRPSOFT2 OACALIRFLX16011.CSV

: 12 minutes 23 seconds (743 )

2 minutes 0 seconds (121 5)

Thickness (mm) 1154
Density (kg/m?) t444

Test duration

Substrate used? {Yes
Substrate : Calcium silicate
Fixing method . adhesive
Conditioned? :Yes
Conditioning temp. (°C) @23
Conditioning RH (%) 1 50

Test Resulis

Time to ignition

Time to flameowt

Extent of buming (mm)

Critical flux al extinguishment (KW/m?)
HF-1{ (kWim?)

HE-20 Wim?)

HE-30 (kW/nr®)

Vlame spread at 10 minutes (mm)
Fiame spread at 20 minules {mm)
Flame spread at 30 minutes {imm)
Peak light attenuation (%)

Time to peak light atlenuation
Total integrated smoke (%, min)
Polential elassification

Smoke production elassification

12 minutes 21 seconds (741 s)
120

1 10.35

- 10.46

: Not calculated (tcst duration < 20 minutcs)
Not calculated (test duration < 30 minutes)

1110

: Not measured

: Not measured

:7.19

: 2 minutes 31 seconds (151 s)

12042

: A2(RYB()

HES |

Thest results reiate only to the behaviour of the speeimens of the product under the particular conditions of the tost; they
are not jntended to be the sale eriterion for asscssing the potential fire hazard of the product in use.
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced with tbe Fiee Testing Technolopy FRESol sofiware

100

-
(=]

2

TransmissionfAttenuation {%)
3

0.0

2.5

Test name :#prod 1
: DAPRPFILES 16100024,CSY

File name

Rake Resulis

Smoke Graph

7.5

Time {min)

10.0

12.5
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Pogition {mm) Time () Flua (kWin*) Qsb (MIm®) Position {mm) Time {5} Flux (kW/m®) Qsb (MIm®)

60
110
160
210
264
310
60
410
460

Comments

Specimen extinguished naturally.

136
147

1t
10.5
9.9
9.2
8.2
73
6.2
5.2
43

1514
1.53%

510
560
610
660
710
760
R10
86D
9o

3.6
30
25
22
18
1.5
1.2
1.0
0.9

These reaults relate only to the behaviour of the specimmens of the product under the partizular conditions of the test; they
&re oot intended 1o be the sole uriterion for assessing the potential fire hazard of the product in use.



Flooring Radiant Panel Single Specimen Report

Standard : EN1SO 9239-1:2010

Laboratory : TUV Rheinland Nederland BV,

Sporsor : Bstillon 89210549

Dale of test Oct. 17 2016

Specimen description : MT16-113956.03+09 Ecobase 6 mm met suite wol/ PA 1apiji
Test name # cross 2

File name : DAFRPFILESV16100025.C5V

Test number in series 14

Flux calibration file name

APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report prodused with the Fire Testing Teehnolopy PRPSaR software

: CAFRPSOFTZ.9ANCALIBFLX 1601 1.C5V

Thickness {mm) 1154

Density (kg/m?} (444

Test duration : 12 minutes 10 seconds (730 )
Substrate used? :Yes

Substrate : Caleinm siticate

Fixing method : adhesive

Conditioned? : Yes

Conditioning 1emp. (*C)  :23

Conditioning RH (%) - 50

Test Results

Time io ignition

Time io flameaut

Extent of burning (mm)

Critical flux at extinguishment {(kWim?)
HF-10 (kW/m?)

HF-20 (kW/m?)

HF-30 (kW/m)

Flame spread al 10 minutes (mm)
Flame spread at 20 minotes (mm)
Flame spread at 30 minutes (mm)
Peak light attenuation (%)

Time to peak light atienuation
Total integrated smake (%.min)

Potential classitication
Smoke production classification

Tliese results telate pily 10 the behaviour of the specimems of the product under the parficular conditions of the test; hey

* 2 minutes 04 seconds (124 5)
12 minutes 07 seconds {727 )
1310
1126
. 7.26
Not calculated (1est duration < 20 minutes)
Not caleulated (lest duration < 30 minutes)
310
Not measured
. Not measurcd
16,13
7 minutes 11 seconds (431 )
23,63
1 C(11)
151

are 1ot bkended 1o bi: the sale criterion for assessing the potential fire hazard of the product in use,
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APPENDIX I: Flooring Radiant Panel Single Specimen Report

Project number

Repon produeed with the Fire Testing Technology FRPSoR software page 2 89210540
Smoke Graph Report number
100 89210549.03br
Article
80 Starbase & Suite (Glued)
Page
. 8/12

n
<

Transmisslon/Attenuation {%)
£
[=]

0.0 2.5 5.0 75 0.0 125 150
Time {min)

Tegt name ; # cross 2
File name : DAFRPFILES\I6108025.CSV

Rake Results
Position (mm) Time (s} Flux (kWom?) Qub (MI/m?) Position (ram) Time (s) Flux (KWim™) Qsh (Min®)
1] 14% 1.1 1.659 S - 3.6
110 151 103 1.579 560 - 3.0 -
[L21) 420 99 4.156 610 25
210 451 22 4.153 G610 2.2
260 478 82 30921 710 - L3
310 500 73 3628 76d - 1.5 -
Jet - 6.2 810 - L2
410 5.2 £60 - 1.b
460 43 - 910 - 09

Specimen extinguished naturally.

These resulls relate aaly to the beliaviour of the specimens of the product under the particwlar conditions of the test; they
ate rot intended Lo be the solc oriterion for assessing the potontial fire buzond of the produet in use,



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report peoduced with ahte Fire Testing Technology FRPSwR saftorsre

Flooring Radiant Panel Single Specimen Report
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Project number
gl
89210549
Report number
89210549.03br

Article
Standard : EN IS0 9239-1:2010 .
Laboratory . TOV Rheinland Nederlund B.V. Starbase & Suite (Glued)
Sponsor . Estillon 89210549
Date of test Oct. 172016 Page
912
Specimen description : MT16-113956.03 409 Ecobase 6 mum met svite wol / PA tapijt
Test name L # erogs 3
File name : DAFRPFILESAM6100026.C5V
Test namber in scrics 04

Flux calibration file name

1 COFRPSOFT2 OANCALIBVFLX 1601 1.CSV

Thickness {mm) 1154

Densily (kg'm?) c444

Test duration : 14 minutes 24 scconds {864 s)
Substrate used?  Yes

Substrate : Calcium silicate

Fixing method : adhesive

Conditioned? :Yes

Conditioning temp. (°C)  :23

Conditioning R (%) : 30

Test Resulty

Time to ignition

Time to flameout

Extent of burning {imrm)

Critical flux ai extinguishment {(kW/m?)
HF-10 (kWim2)

HF-20 (kW/m?)

HF-30 (kW/nz2)

Flame spread at 10 minates (mm)
Flame spread at 20 minutes (mm)
Flame spread at 30 minutes {mm)
Peak light attenuation (%)

Time to peak light attenuation
Total integrated smoke (Yb.min)

Potential clussification
Smoke praduction classification

2 minutes 05 seconds {125 5)
: 14 minutes 22 seconds (862 s)
- 320
:7.04
1 7.26
: Not calenlated (test duration < 20 minutes)
: Not calculated (fest duration < 30 minutes)
1310
: Not measured
: Nol measured
8.1l
: 6 minutes 46 seconds (406 s)
1 31.05
: C{f)
+ 51

These resalts relate only fo e behaviour of the specimens of the produet under the paricular conditions of the test; they
a1c not intended 1o be the sole criterion: for ussessing the potenit] B bagird of the product in pse



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report produced swith the Fire Testing Technotogy FRPSafk sofiwnne

100

=]
o

g

Transmission/Attanuation (%)
b-4 S

s
e
1

s
=

Test name :# cross 3
: DAFRPFILESI6100026.C8V

File name

12,5
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1590

Position {mm) Time (s) Flux (kWim?) Qsb(Mlm®} Position (mm) Time () Flux (&Wm*) Qsb {MFFm?

60
(Rt
160
210
260
310
36D
410
460

Comments

Specimen extinguished naturally,

135
149
575
583
593
610

11.1
0.3
9.9
9.2
82
7.3
6.2
52
4.3

Smoke Graph
5.0 7.5 10.8
Time (min)
Rake Results

1.503 510
1.559 560

5.690 610 -
5369 660
4.864 710

442 760 .
810
850

- 910 -

36
3.0
25
22
18
L5
1.2
1.0
0.9

These mesulls elate only 19 $he bebuvionr of e spesitacns of fhe product undes the porticular conditions of the test; thiy
are not intended to be the sole criterion for asstssing the potential fire hazand of the product in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Repont predwced with the Fiie Tesing Teekislogy PRESo sofim e

Flooring Radiant Panel Single Specimen Report

Standard
Luboratory
Sponsor
Date of test

Specimen description
Test name
File name
Test number in serics

Flux calibration file name

Thickness (mm)
Density (kg/m?)

Test duration

Suhstrate used?
Substrate

Fixing method
Conditioned?
Conditioning temp. (°C)
Conditioning RH (%)

Test Results

Time to ignitien
Time to flameout
Extent of burning (mm)

Critical flux at extinguishment (KW/m?}

HF-10 (kW/m?)
HF-20 (kW/m?)
HF-30 (kW/m?)

Flame spread at 10 minutes (mm)
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 EN 180 9239-1:2010

TUV Rheinlund Nederland BV,
- Estillon 89210549

Oct, 17 2016

Page
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: MT16-113956.03+0% Ecobase 6 mm met suite wel/ PA tapijt
T cross 4

: DAFRPFILES A 100027.CSV

:4

CAFRISOFT2.9AWCALIBWWLX16011.C5V

1154
- 444

: 12 minutes 27 seconds (747 5)
: Yes
+ Calcium silicate
: adhesive
Yes
+23
;50

: 2 minutes 03 seconds (123 )

12 minutes 24 seconds (744 5)
1 130
11023
1 10.23

Nat caleulated (test duration < 20 minutes)
: Not calculated (test duration < 30 minutes)
2130

Flame spread at 20 minutes (mim)
Flame spread at 30 minules (mm)
Peak light attenuation (94)

Time to peak light attenuation
Total integrated smoke (%.min)

Potential classification
Smoke production elassification

: Not measured

: Not measured

1 7.22

: 2 minutes 32 seconds (152 s)

+17.03

 A(R)/B()
3

These results relate anly to the behaviaur of the specimens of the product wedse the particulst cunditions of the (est; they
are not intended ta be the snle eriterion for assessuiy the putential fire hezand of the prosduct in use.



APPENDIX I: Flooring Radiant Panel Single Specimen Report

Report peoducs) with it Fire Tesiing Technology FRPSoH spRware

100

g

3

TransmissioniAttenuation {%)
s g

25

Testname : & cross 4

File name

: DAAFRPFILES\I6100027.C8V
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15.0

Position (mat) Time (s) Flux {kWim?) Qsb (MI'm®) Position {mm) Time (5) Flux (kWim*) Qub (MIm®)

60
1o
160
210
260
310
£
410
460

Commeats
Specimen extinguished naturally.

134
149

[T B T

1Ll
10.5
9.9
92
82
73
62
5.2
4.3

Smoke Graph
5.0 1.5 10.0 12.5
Time (min)
Rake Results

1.492 510 . 36
1.559 $6D - 3.0
. 610 - 25
660 22

- 710 - 18
760 - 1.5

. 810 1.2
860 . Lo

- (1] - 0.9

These results relate only te the behaviour of the specimens of the praduct under the particular conditions of the Lest; they
a0z not intended to be the sole eriterion for assessing the potential fre bagand of the product in use,



